

# 314<sup>th</sup> Medical Group Pharmacy

APRIL 2004

## Generic Name Alphabetical Medication Listing

- Acyclovir 200mg capsule, 400mg tablet  
Acetaminophen 100mg/ml Drops, 15ml  
Acetaminophen 160mg/5ml Liquid, 120ml  
Acetaminophen 120mg and 650mg Supps  
Acetaminophen 325mg/Codeine 30mg tablet  
(C-III) (30 day max, **no** refills)  
Acetaminophen w/ Codeine 120mg/12mg  
per 5ml (C-V, 30 day max, no refills)  
Acetaminophen/Butalbital/Caffeine tablet  
Acyclovir 5% Ointment, 15gm  
Aerochamber Spacer Device  
Adapalene 0.1% Gel, 45gm  
Albuterol 0.5% inhalation solution  
Albuterol 2mg/5ml syrup  
Albuterol Oral MDI (**not** HFA)  
Albuterol/Ipratropium Oral Inhaler, 14.7gm  
Alcohol Pads, 200 per box  
Alendronate 5mg, 10mg, 35mg and 70mg  
tablets  
Allopurinal 100mg and 300mg tablets  
Aluminum Chloride Hexahydrate 20%, 35ml  
Amantadine HCL 100mg caps  
Amiodarone 200mg Tablets  
Amitriptyline 10mg, 25mg, 50mg, 75mg and  
100mg tablets  
Amlodipine 5mg and 10mg tablets  
Amlodipine/Benazepril 2.5/10, 5/10, 5/20  
and 10/20 Caps  
Ammonium Lactate 12% Lotion, 225gm  
Amoxicillin 250mg/5ml suspension, 150ml,  
400mg/5ml 100ml  
Amoxicillin 250mg and 500mg capsules;  
Amoxicillin/Clavulanic Acid 200mg/5ml,  
400mg/5ml  
and 600mg/5ml ES Susp, 100ml  
Amoxicillin/Clavulanic Acid 250mg, 500mg,  
875mg tablets  
Amphetamines, d-/l- 10mg 20mg and 30mg  
E.R. Capsules (60 day max, **no** refills)  
Amphetamines, d-/l- 10mg and 20mg  
tablets,  
(60 day max, **no** refills)  
Antipyrine/Benzocaine/Glycerin Otic solution,  
15ml  
Aspirin, enteric coated 325mg tablet  
Atenolol 25mg, 50mg, and 100mg tablets  
Atomoxetine HCL 10mg, 18mg, 25mg,  
40mg, and 60mg caps  
Atropine Sulfate 1% ophth solution, 5ml  
Azithromycin 100mg/5ml 15ml, 200mg/5ml  
15ml and 30ml suspension  
Azithromycin 250mg tablets  
Azithromycin 250mg tablet (6) (Z-Pak)
- Azithromycin 500mg tablet (Tri-Pak)  
Bacitracin 500 units/Gm ophthalmic  
ointment, 3.5Gm  
Bacitracin 500 units/Gm topical ointment,  
15Gm  
Benzocaine in Orabase 20% Paste, 5gm  
Benzonatate 100mg capsule  
Benztropine Mesylate 0.5mg, 1mg and 2mg  
tablets  
Betaxolol 0.25% ophthalmic Susp, 10ml  
Bismuth Subsalicylate Tablet (H-Pylori **only**)  
Brimonidine 0.15% ophthalmic solution, 5ml  
Brompheniramine Maleate/Pseudoephedrine  
HCL 1mg/15mg per ml drops, 30ml  
Brompheniramine Maleate/Pseudoephedrine  
HCL 4mg/45mg per 5mls Syrup  
Budesonide Inhalation 0.25mg/2ml and  
0.5mg/2ml suspenson  
Bupropion 75mg, 100mg Tablets  
(not authorized for smoking cessation)  
Bupropion-SR 100mg, 150mg Tablets  
(not authorized for smoking cessation)  
Buspirone 10mg tablet  
Captopril 25mg and 50mg tablets  
Carbamazepine 100mg chewable tablet  
and 200mg tablet (**not** XR)  
Carbamide Peroxide 6.5% Otic Sol, 15ml  
Carbidopa/Levodopa 10/100, 25/100, 25/250  
tablets (**not** CR)  
Cefdinir 125mg/5ml Oral Susp, 100ml  
Cefprozil 250mg/5ml Suspension, 100ml  
Cefprozil 500mg Tablets  
Cephalexin 250mg and 500mg capsule  
Cephalexin 250mg/5ml oral suspension,  
200ml  
Cetirizine HCl 10mg tablet  
Cetirizine 10mg/Pseudoephedrine 120mg  
Cetirizine HCl 5mg/5ml syrup  
Chlorhexidine Gluconate 0.12% oral rinse,  
473ml  
Chlorpheniramine 8mg/PSE 120mg SR Caps  
Chlorthalidone 25mg, 50mg and 100mg tabs  
Cimetidine 400mg tablet  
Ciprofloxacin/Hydrocortisone Otic  
Suspension, 10ml  
Citalopram 20mg and 40mg tablets  
Clarithromycin 500mg Tablets (**not** XL)  
Clindamycin 1% Topical Gel, 30gm  
Clindamycin 150mg capsule  
Clindamycin 2% vaginal cream, with 7  
applicators, 40Gm  
Clobetasol 0.05% Cream and Ointment  
Clomiphene Citrate 50mg Tablets

# 314<sup>th</sup> Medical Group Pharmacy

APRIL 2004

## Generic Name Alphabetical Medication Listing

- Clonazepam 0.5mg and 1mg Tabs (C-IV)  
(30 day max, **no** refills)
- Clonidine HCL 0.1mg and 0.2mg tablets
- Clopidogrel Bisulfate 75mg tablet
- Chlorpheniramine Maleate (CTM) 4mg tabs
- Codeine 30mg tabs (C-II)  
(cough **only**, max 12 tabs, **no** refills)
- Colchicine 0.6mg tablets
- Colestipol HCL 1 Gm tablet
- Colloidal Oatmeal 1% Lotion, 2.5oz
- Conjugated Estrogen/Medroxyprogesterone  
0.625mg/2.5mg, 0.625mg/5mg Tablets,  
and 0.45mg/1.5mg
- Cromolyn Sodium nasal inhaler, 13ml
- Cyclobenzaprine HCL 10mg tablet
- Cyproheptadine 4mg tablet
- Desmopressin Acetate (DDAVP®)  
0.1% Nasal Spray, 5ml
- Desogestrel 0.15mg/Ethinyl estradiol  
0.03mg; 28-day
- Desogestrel/Ethinyl estradiol:  
0.15mg/0.02mg, 0/0.01mg, inert; 28-day
- Dexamethasone/Neomycin/Polymixin B  
sulfates Ophth Oint, 3.5gm
- Dextroamphetamine 5mg tablet (C-II)  
(60 day max, **no** refills)
- Diaphragms, All-Flex 55mm, 60mm, 65mm,  
70mm, 75mm, 80mm, 85mm, 90mm,  
95mm
- Diazepam 5mg tab (C-IV) (30 day max, **no**  
refills)
- Diclofenac 50mg, 75mg Delayed Release  
Tabs
- Dicloxacillin Sodium 250mg capsule
- Dicyclomine HCL 10mg capsule and 20mg  
tablet
- Digoxin 0.05mg/ml elixir, 60ml
- Digoxin 0.125mg and 0.25mg tablets;
- Diltiazem (Tiazac®-this brand only, not  
**interchangeable**)  
120mg, 180mg, 240mg, 300mg and  
360mg SR capsules
- Diltiazem 60mg tablet
- Diphenhydramine 12.5mg/5ml liquid
- Diphenhydramine 25mg Capsules
- Diphenoxylate HCL/Atropine Sulfate  
2.5mg/0.025mg tabs (C-V),  
(30 day max, **no** refills)
- Dipivefrin 0.1% ophthalmic solution, 10ml
- Divalproex 125mg, 250mg and 500mg Tabs
- Divalproex-ER 250mg and 500mg ER Tabs
- Donepezil 5mg and 10mg tablets
- Dorzolamide HCL 2% ophth solution, 5ml
- Doxazosin 2mg, 4mg, and 8mg tablets
- Doxepin 10mg and 25mg capsules
- Doxycycline 100mg tablet
- Dospirenone 3.0mg/Ethinyl estradiol  
0.03mg; 28-day
- Enoxaparin 30mg/0.3ml, 40mg/0.4ml,  
60mg/0.6ml, 80mg/0.8ml, 100mg/ml  
120mg/0.8ml and 150mg/ml syringes
- Epinephrine 0.3mg, 0.15mg Injection
- Ergotamine/Caffeine tablet 1mg/100mg
- Erythromycin 2% topical solution, 60ml
- Erythromycin 250mg enteric coated, delayed  
release tablets
- Erythromycin 5mg/Gm ophthalmic ointment,  
3.5Gm
- Erythromycin/Benzoyl peroxide 30mg  
(3%)/50mg (5%) Gel, 46.6 Gm Jar
- Erythromycin Ethysuccinate 200mg/5ml  
suspension,
- Erythromycin/Sulfasoxazole Oral suspension,  
200ml
- Esterified Estrogens/Methyltestosterone  
Tablets 1.25mg/2.5mg, 0.625mg/1.25mg
- Estradiol 0.5mg, 1mg, 2mg Tablets
- Estradiol 0.05/day and 0.1/day patches
- Estrogen, Conjugated 0.3mg, 0.45mg,  
0.625mg, 0.9mg, 1.25mg
- Estrogen, Conjugated Vaginal cream,  
42.5Gm
- Ethambutol 100mg and 400mg tablets
- Ethynodiol diacetate 1mg/ethinyl estradiol  
35 mcg, 28-day
- Eucerin® Cream, 3.5oz
- Ferrous Sulfate 15mg/0.6ml drops, 50ml
- Ferrous Sulfate 325mg tablet
- Fleet® Prep Kit No. 1
- Fluconazole 150mg tablet (**restricted to**  
vaginal yeast infection at 1 dose with only  
1 refill **and** Onychomycosis at 1 dose per  
week for 12-16 weeks maximum)
- Flunisolide 250mcg oral inhaler, 7Gm
- Fluocinolone Acetonide 0.01% solution,  
60ml
- Fluocinonide 0.05% cream, ointment, 15 &  
60Gm; gel, 15Gm
- Fluorometholone 0.1% Ophth Susp, 10ml
- Fluorouracil 5% topical cream, 25Gm
- Fluoxetine 10mg and 20mg capsules
- Flurbiprofen 0.03% ophthalmic sol, 2.5ml
- Fluticasone 44mcg, 110mcg, 220mcg MDI,  
13Gm
- Fluticasone 50mcg nasal inhaler, 16Gm

**314<sup>th</sup> Medical Group Pharmacy**

**APRIL 2004**

**Generic Name Alphabetical Medication Listing**

- Fluticasone/salmeterol) 100/50, 250/50,  
500/50, 60/box  
Folic Acid 1mg tablet  
Furosemide 10mg/ml oral solution, 60ml  
Furosemide 20mg and 40mg tablets  
Gabapentin 100mg, 300mg, 400mg Caps  
and 600mg and 800mg tabs  
Gatifloxacin 200mg and 400mg tabs  
Gemfibrozil 600mg tablet  
Gentamycin Sulfate 0.3% ophth oint, 3.5Gm  
Gentamycin Sulfate 0.3% ophth sol, 5ml  
Glipizide 10mg tablet (**not XL**)  
Glucose Diabetic Test Strips, 50's & Monitors  
Glyburide 5mg tablet  
Glyburide, micronized 3mg tablet  
Glyburide/Metformin 1.25mg/250mg,  
2.5mg/500mg, 5mg/500mg Tabs  
Griseofulvin 125mg/5ml Suspension  
Griseofulvin Ultramicrosize 250mg tablet  
Guaifenesin 100mg/5ml Syrup, 120ml  
Guaifenesin 600mg/PSE 120mg SR Tablet  
Guaifenesin/Codeine Phosphate  
100mg/10mg per 5ml Syrup, 120ml (30  
day max, **no** refill)  
Guaifenesin/Dextromethorphan  
100mg/10mg per 5ml Syrup, 120ml  
Guaifenesin Extended-release 600mg tablet  
Haloperidol 0.5mg, 2mg, and 5mg tablets  
Hydralazine 10mg and 25mg tablets  
Hydrochlorothiazide (HCTZ) 25mg and 50mg  
tablets  
Hydrocodone 5mg/APAP 500mg tablet  
(C-III) (30 day max, **no** refills)  
Hydrocortisone 1% Cream and Ointment,  
30Gm  
Hydrocortisone 2.5% rectal cream, 30Gm  
Hydrocortisone Acetate 25mg suppositories  
Hydrocortisone Valerate 0.2% Cream and  
Oint, 15gm  
Hydrocortisone Acetate/Polymixin B Sulfates  
/Neomycin/Bacitracin Zinc ophth oint,  
3.5Gm  
Hydrocortisone Acetate/Polymixin B Sulfates  
/Neomycin OTIC suspension, 10ml  
Hydroxychloroquine Sulfate 200mg Tablets  
Hydroxyzine HCl 10mg, 25mg tabs;  
10mg/5ml syrup  
Hyoscyamine sulfate 0.125mg sublingual  
tablet  
Ibuprofen 100mg/5ml Suspension, 120ml  
Ibuprofen 400mg, 600mg, and 800mg  
tablets  
Imipramine HCL 10mg and 25mg tablets  
Indomethacin 25mg capsule  
Insulin (Novolin® **this brand only**), NPH, R  
and 70/30, 10ml  
Insulin aspart Inj 100 units/ml, 10ml vial  
Insulin glargine 100 Units/ml, 10ml Vial  
Insulin syringes, 1cc and 1/2cc boxes of 100  
Ipecac Syrup, 30ml  
Ipratropium Bromide 0.02% Inh soln, 60  
U/D vials  
Ipratropium Bromide oral inhaler, 14Gm  
Irbesartan 75mg, 150mg, and 300mg  
Tablets  
Isomethaphene/Dichloralphenazone  
/Acetaminophen Capsule (C-IV)  
(limit 5 refills within 6 months)  
Isoniazid (INH) 300mg tablet  
Isosorbide Dinitrate 10mg tablet , 40mg ER  
tablet  
Isosorbide Mononitrate 30mg, 60mg Tablets  
Ketoconazole 2% Cream, 15gm; 2%  
Shampoo, 120ml  
Ketoconazole 200mg tablet  
Ketorolac 0.5% Ophth Soln, 5ml  
Lactulose 10gm/15ml Syrup  
Lancets, 200 per box  
Lansoprazole 15mg, 30mg C.R. Capsules  
Latanoprost 0.005% Ophth Solution, 2.5ml  
Levalbuterol HCL Inhalation, 0.63mg/3ml  
and 1.25mg/3ml Solution  
Levonorgestrel/ethynodiol:  
0.05mg/0.03mg x6, 0.075mg/0.04mg x5,  
0.125mg/0.03mg x10, inert x7, 28-day  
Levothyroxine Sodium (Synthroid® **this**  
**brand only**) 0.025mg, 0.05mg,  
0.075mg, 0.088mg, 0.1mg, 0.112mg,  
0.125mg, 0.137mg, 0.15mg, 0.175mg,  
0.2mg, and 0.3mg tablets  
Lidocaine 2% viscous, 100ml; 2% jelly,  
30ml and 5% Ointment  
Lisinopril 5mg, 10mg, 20mg, 30mg, and  
40mg tablets  
Lithium Carbonate 300mg capsule  
Lodoxamide Tromethamine 0.1%  
ophthalmic solution, 10ml  
Loperamide 2mg capsules  
Loratadine 10mg tablets  
Lorazepam 1mg tablets (C-IV) (30 day max,  
**no** refills)  
Mebendazole 100mg chewable tablet  
Meclizine 25mg tablet  
Medroxyprogesterone 2.5mg and 10mg  
tablets

# 314<sup>th</sup> Medical Group Pharmacy

APRIL 2004

## Generic Name Alphabetical Medication Listing

- Medroxyprogesterone Acetate Injection  
150mg/ml 1ml single dose
- Meloxicam 7.5mg, 15mg Tablets
- Mesalamine Delayed-Release 400mg tablets
- Metformin 500mg, 850mg and 1000mg  
Tabs, 500mg-XR Tabs
- Methocarbamol 500mg and 750mg tablets
- Methotrexate 2.5mg Tablet
- Methylphenidate HCL 5mg and 10mg tabs;  
20mg ER tablet (C-II) (60-day max,  
**no refills**)
- Methylphenidate HCL-ER (Concerta<sup>®</sup>) 18mg.  
27mg, 36mg and 54mg Tablets (C-II)  
(60-day max, **no refills**)
- Methylprednisolone 4mg 6-day dosepak
- Metoclopramide 10mg tablet and 5mg/5ml  
oral solution
- Metolazone 2.5mg and 5mg Tablets
- Metoprolol Tartrate (Lopressor<sup>®</sup>) 50mg and  
100mg Tablets (**NOT TOPROL XL**)
- Metronidazole 0.75% topical gel, 45 Gm
- Metronidazole 0.75% vaginal gel, 70Gm
- Metronidazole 250mg and 500mg tablets
- Miconazole Nitrate 2% topical cream, 30Gm
- Miconazole Nitrate 2% Vaginal Cream, 45gm
- Minocycline HCL 100mg Capsules
- Montelukast sodium 10mg tablet
- Montelukast sodium 4mg and 5mg chewable  
tablets and 4mg granules
- Morphine sulfate (MS Contin<sup>®</sup>) 15mg, 30mg,  
60mg ER tablets
- Multi-Vitamins infant drops, 50ml
- Mupirocin 2% oint 22.5 Gm, cream 15 Gm
- Naphazoline HCL 0.1% ophth solution, 15ml
- Naphazoline HCL/Pheniramine Maleate  
ophth solution, 15ml
- Naproxen 500mg tablet
- Naproxen Sodium 275mg, 550mg tab
- Nedocromil Sodium oral inhaler, 16.2Gm
- Nefazodone HCL 100mg and 200mg Tablets
- Neomycin Sulfate/Polymixin B Sulfates  
/Bacitracin Zinc ophth oint, 3.5Gm
- Neomycin Sulfate/Polymyxin B  
Sulfate/Gramicidin Ophth Sol, 10ml
- Neomycin/Polymixin/Bacitracin Topical  
Ointment, 15gm
- Niacin 100mg and 500mg tablets  
(**not** sustained release)
- Niacin 500mg, 1000mg Extended Release  
Tablets
- Nifedipine 30mg, 60mg, and 90mg ER tabs
- (Adalat CC<sup>®</sup> - **this brand only, not  
interchangeable**)
- Nitrofurantoin Monohydrate (Macrocrystals)  
100mg capsule
- Nitrofurantoin Monohydrate (Macrocrystals)  
50mg capsule
- Nitroglycerin 0.2mg/hr (5mg) and 0.4mg/hr  
(10mg) transdermal patches
- Nitroglycerin SL 0.3mg, 0.4mg, and 0.6mg  
tablets
- Nitroglycerin translingual spray, 12Gm
- Norelgestromin 150 mcg/Ethinyl estradiol 20  
mcg/ 24 hours transdermal patch
- Norethindron 0.35mg, 28-day
- Norethindron 1mg/ethinyl estradiol  
0.035mg x21 and inert x7, 28-day
- Norethindron/Ethinyl estradiol:  
0.5mg/0.035mg x7, 0.75mg/0.035mg x7,  
1mg/0.035mg x7, inert x7; 28-day
- Norethindrone 1mg/ethinyl estradiol 20mcg  
x21, ferrous fumarate 75mg x7, 28-day
- Norethindrone 1.5mg/ethinyl estradiol  
30mcg x21, ferrous fumarate 75mg x7,  
28-day pack
- Norgestimate 0.25mg/Ethinyl estradiol  
0.035mg; 28-day
- Norgestimate/ethinyl estradiol:  
0.18mg/0.035mg, 0.215mg/0.035mg,  
0.25mg/0.035mg, inert; 28-day
- Norgestrel 0.3mg/Ethinyl estradiol 0.03mg  
x21,inert x7; 28-day
- Norgestrel 0.5mg/Ethinyl estradiol 0.05mg  
x21, inert x7; 28-day
- Normal Saline Inhalation Solution, 3ml Vials,  
100 vials per box
- Nortriptyline HCL 10mg and 25mg capsules
- Nystatin 100,000 units/Gm cream, 15Gm
- Nystatin 100,000 units/ml oral suspension
- Ofloxacin 0.3% ophth solution, 5ml (**not  
oral tabs**)
- Olopatadine HCL 0.1% Ophthalmic Sol, 5ml
- Oxybutinin Chloride 5mg tablet (**not XL**)
- Oxycodone HCL 5mg/APAP 325mg tab (C-II)  
(30 day max, **no refills**) (**note strength**)
- Oxycodone HCL 5mg/APAP 500mg caps (C-  
II) (30 day max, **no refills**)
- Pantoprazole Sodium 40mg S.R. Tablets
- Paroxetine HCL 20mg and 40mg tablet
- Penciclovir 1% Cream
- Penicillin G Benzathine L-A 1,200,000 units  
per 2ml and 2,400,000 units per 4ml  
injectable suspension (**clinic use only**)

# 314<sup>th</sup> Medical Group Pharmacy

APRIL 2004

## Generic Name Alphabetical Medication Listing

- Penicillin G Benzathine and Penicillin G  
Procaine C-R 900/300 injectable suspension (**clinic use only**)  
Penicillin VK 250mg and 500mg tablets  
Penicillin VK 250mg/5ml oral solution, 200ml  
Pentoxyfylline 400mg Extended Release tabs  
Permethrin 1% creme rinse, 60ml (Rx for each patient)  
Permethrin 5% topical cream, 60Gm (Rx for each patient)  
Phenazopyridine HCL 100mg tablet  
Phenobarbital 30mg tablet and 20mg/5ml elixir (C-IV)  
(30 day max, 5 refills authorized if seizures indicated on RX)  
Phenylephrine HCL 0.25% mild formula nasal spray, 15 mls  
Phenytoin 125mg/5ml suspension  
Phenytoin 50mg chewable tablet, 100mg E.R. Cap  
Pilocarpine HCL 1%, 2%, and 4% ophthalmic solutions, 15ml  
Pimecrolimus 1% Cream, 30gm and 100gm  
Pioglitazone HCL 15mg, 30mg and 45mg tab  
Piroxicam 20mg capsule  
Podofilox 0.5% topical solution, 3.5ml  
Polyethylene Glycol/Electrolyte for Solution, 1gallon  
Potassium Chloride 8 mEq, 10mEq tablets  
Prazosin HCL 1mg, 2mg, and 5mg capsules  
Prednisolone Sodium Phosphate 15mg/5ml syrup (**note strength**)  
Prednisolone Acetate 0.12% ophth susp 5ml  
Prednisolone Acetate 1% ophth sol, 5ml  
Prednisone 1mg, 5mg, 10mg, and 20mg tablets  
Prednisone 5mg and 10mg (DS) 6-day dosepaks  
Prenatal Vitamins with Folic Acid 1mg  
Primaquine Phosphate 23.6mg tablet  
Primidone 50mg and 250mg tablets  
Probenecid 500mg tablet  
Prochlorperazine 25mg suppositories  
Promethazine HCL w/ Codeine Phosphate Syrup (C-V) bottles of 120ml (**no refills**)  
Promethazine HCL 12.5mg and 25mg supps  
Promethazine HCL 25mg tablet  
Propoxyphene Napsylate 100mg/APAP 650mg tablet (C-III)  
(30 day max, **no refills**)  
Propranolol HCL 10mg, 20mg, 40mg tabs  
Propranolol HCL LA 60mg, 80mg, 120mg, 160mg caps  
Propylthiouracil (PTU) 50mg tablet  
Pseudoephedrine HCL 30mg tab, 30mg/5ml Syrup  
Pyrazinamide 500mg tablet  
Pyridoxine (Vitamin B-6) 50mg tablet (**FOR INH THERAPY ONLY**)  
Quetiapine Fumarate 25mg, 100mg, 200mg, and 300mg tablets  
Quinidine Gluconate 324mg SR tablet  
Quinidine Sulfate 200mg tablet  
Quinidine Sulfate 300mg ER tablet  
Oxymetazoline HCL 0.05% Nasal Spray, 15mls  
Rabeprazole Sodium 20mg Delayed-Release Tablets  
Raloxifene HCL 60mg Tablets  
Ramipril 1.25mg, 2.5mg, 5mg, and 10mg capsules  
Ranitidine 150mg tablet, 15mg/ml Syrup  
Rifampin 150mg and 300mg capsules  
Risperidone 0.25mg, 0.5mg, 1mg, 2mg, 3mg and 4mg tablets  
Rizatriptan benzoate 10mg tablet (6 tablets per box maximum of 3 boxes per month)  
Rofecoxib 12.5mg, 25mg and 50mg Tablets (50mg tablets, max 10 tabs for a 30 day supply)  
Rosiglitazone Maleate 4mg and 8mg tabs  
Rosiglitazone Maleate/Metformin HCL 1mg/500mg, 2mg/500mg, and 4mg/500mg  
Salmeterol Xinafoate Inhalation Powder Diskus 50mcg (**ONE PUFF TWICE A DAY**)  
Salsalate 500mg and 750mg tablets  
Selenium Sulfide 2.5% lotion, 118ml  
Sertraline HCL 50mg and 100mg tablets  
Silver Sulfadiazine 1% crm, 25 and 400 Gm  
Simvastatin 5mg, 10mg, 20mg, 40mg, 80mg tablets  
Sodium Chloride 0.65% Nasal Spray/Drops, 45ml  
Sodium Fluoride 1.1% Gel, 60gm  
Spacer device  
Spironolactone 25mg tablet  
Stannous Floride 0.4% gel, 122Gm  
Sulfacetamide Sod 10% ophth oint, 3.5Gm  
Sulfacetamide Sod 10% ophth sol, 15ml  
Sulfasalazine 500mg tablet  
Sulfisoxazole 500mg/5ml oral suspension  
Sulindac 150mg and 200mg tablets  
Sumatriptan 6mg/0.5ml autoinjector  
Tamoxifen Citrate 10mg tablet

**314<sup>th</sup> Medical Group Pharmacy**

**APRIL 2004**

**Generic Name Alphabetical Medication Listing**

Terazosin HCL 1mg, 2mg, 5mg, and 10mg

    capsules

Terbinafine HCL 1% Cream, 12gm

Terbinafine HCL 250mg Tablets

Terbutaline Sulfate 5mg tablets

Tetracycline HCL 250mg capsule

Theophylline 100mg, 200mg, 300mg ER

    Tablet

Theophylline 80mg/15ml oral solution

Timolol Maleate (Timoptic<sup>®</sup>) 0.25%, 0.5%

    ophth soln, 15ml and 0.25% and 0.5%

    XE gel forming solution, 5ml

Tobramycin 0.3% ophth ointment, 3.5Gm

Tobramycin 0.3% ophth solution, 5ml

Tobramycin/Dexamethasone Ophth soln,

    5ml and Ophth Oint, 3.5gm

Tolterodine Tartrate extended release 2mg

    and 4mg LA caps

Trazodone HCL 50mg and 100mg tablets

Tretinoin 0.025% and 0.05% creams, 20Gm

Tretinoin Micro 0.1% Gel, 20gm

Triamcinolone Acetonide 0.1% in Orabase,

    5gm

Triamcinolone Acetonide 0.1% Cream,

    15gm, 80Gm, 454gm

Triamcinolone Acetonide 0.1% Ointment,

    15gm, 80Gm, 454gm

Triamcinolone acetonide Nasal inhaler,

    16.5Gm

Triamcinolone acetonide oral inhaler, 20Gm

Triamterene 75mg/HCTZ 50mg tablet

Trihexyphenidyl HCL 2mg and 5mg tabs

Trimethoprim Sulf 160mg/sulfamethoxazole

    800mg tablet

Trimethoprim Sulfate/Polymixin B

    ophthalmic solution, 10ml

Trimethoprim Sulfate/Sulfamethoxazole

    40mg/200mg/5ml) susp

Valacyclovir 500mg, 1gm Tablets

Venlafaxine HCL 50mg, 75mg and 100mg

    tabs and 37.5mg, 75mg and 150mg XR

    capsules

Verapamil HCL 80mg tabs and 180mg and

    240mg extended-release tabs

Warfarin Sodium 2mg and 5mg tabs

Zolmitriptan 2.5mg and 5mg tabs (6 tablets

    per box maximum of 3 boxes per month)

Zolpidem Tartrate 5mg and 10mg tabs

    (maximum of 10 tablets, **no** refills)